YKPAUHA é O A O ANIMEBCKU METANNYPTUYECKUNA KOMBUHAT"

UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"
A9
94202 r.Anyesck, yn. limunara, 4 94202, Ukraine , Alchevsk , Schmidt str. 4, Y06
Ten. : (06442) 9-23-14 - Tel: (06442) 9-23-14
dakc: (06442) 9-43-47, 3-71-47 Fax:(06442) 9-43-47, 3-71-47
3ABOICKOW CEPTUGUKAT KAYECTBA Ne 71748 Dara 31.05.04 NucT w3 nuctos
MILL'S QUALITY CERTIFICATE Ne - Dare RS Sheet 1 of 1 sheets
CeuaeTenscraso 0 NPUEMOYHBIX UCNbITAHWAX
Inspection certificate EN 10204/3.1.B
KoHTpakT Ne 2000-207/1ncr- 3asopckoit 3akas Ne 417
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne —
3akasuuk: Kopnopauus 'UngyctpuaneHbii Cotos [loH6acca ' (MCA)
Ansa pupmebl "Oycdepko CA"
Customer: Corporation " Industrial Union of Donbass " for firm" DUFERCO SA™
Baron Ne 67655332 LOT 3
RW.-car Ne T
HauwmeroBaHue ToBapa: ropsavexKaTaHblit CTanbHOW NMCT C Cranpapr:
06pe3HbIMKU KPOMKaM#U Standard:
Description of goods: hot rolled steel plates with sheared ) ASTM A36/A36M
. edges ASTM AB6/A6M
apka cranu
Grapde of steel ASTM A36 _ nrockocTHocTb 1/2 ASTM A6/A6M
PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.0030%
CocTosHue nocTasku: ropsavyexaraxbli '
Delivery condition: hot-rolled

Ne Homepa Homepa Pa3smepbl, MM - KonunuecTtso TeopeTudecku

noauy. | nnasok napTui Dimensions, mm ToBapa, ! 8€C,TH
Tonumna | UWupuna OnuHa wrt/mecT Theoretical
ltem Cast Ne Test Ne Thickness Width Length Quantity/pcs weight,tn

16 5381 2245 12.7 2438 6096 1 1,482

16 01808 1533 12.7 2438 6096 1 1,482

18 01768 6247 19.05 1829 6096 2 7 3,334

4
Total quantity (pcs): 4 Total_theoretical weight (tn): 6,298

i
¢
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Bbinnaska :

MapTeHoBCku cnoco6 npousBoacTsa.

Steelmaking process :

open hearth furnaces.

{02205¢ 78-CO938CSE-0824712F 01826FF757)

3asoackon cepTucukar kauecTsa Ne
Mill's quality certificate Ne

71748

—

Homep Xumuyeckun coctas, % Chemical composition, %
nnasku C [ MnTsi S| P Cr | Ni T Cu Al | N TV IMolTi]AsINbIB
Cast Ne X 100 X 1000 X 100 X 1000
H
01768 17 87 24 24 9 4 3 4 5 8 <8 <20 5 6 <8 0
01808 16 87 23 27 12 5 3 5 5 8 <8 <20] 5 5 <8 | 2.8
5381 17 101 25 36 21 10 5 6 19 8 <8 [<20| 5 8 <8 | 26
" PE3YNbTATH| "WC'HBWMW% et s
Mcnuitanne Ha pacTaxenne v YABPHBIA Uarub Tensile and impact test
Pasmepei 1=(j) OHeprus yaapa KU
obpaaua Or6op o6pasua Tem- | NMpe- Npe- | OtHoc. [ Cyxe- Impact energy
nepa- | aen aen Hue [2=(j/lsm? Yaapwas saskocts KCU U3rnb
Ne D.m. of Specimen Typa yanu- Impact strength
napTuu specimen Teky- | npoy- | Hewne 3=(%) Bonoknucran cocrasnsiowan
uensr- | ectn | woctn Fibrous appearance
Tonwm- | wupw- | Mecro,| Han- | MNono- TaHui ’ 4= Laegnocrb
Ha Ha pasne | xeHue Yield | Ten- | Elon- Re- ardness
Hue Test | point, sile | gation | duc-
tion
test thick- | width, | Loca | Direc Posi tem- stre- Bend
Ne ness, mm tion tion tion pera- ngth of
mm ture Reh Rm, |Lo=200| area Z
) c® Mpa | Mpa % % 3HaveHus Values
1 2 3 In
2245 12.7 40 T +20 | 303 | 460 | 28.0
127 | 40 T +20 | 303 | 458 | 245
1633 12.7 40 T +20 | 313 | 450 | 27.0
12.7 | 40 T +20 | 313 | 460 | 28.0
6247 19.05| 40 T +20 | 310 | 477 | 30.0
19.05| 40 T +20 | 291 | 445 | 26.0
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